



Radius Møbler  
Attn: Lars Andersen  
Tolsagervej 9  
DK-8370 Hadsten

Order no. 358989A  
Page 1 of 1  
Appendix 1  
Initials Laha/pfy/hbs

Gregersensvej  
DK-2630 Taastrup  
Tel. +45 72 20 20 00  
Fax +45 72 20 20 19

info@teknologisk.dk  
www.teknologisk.dk

## Test Report

**Material:** Chair model "CIRKUM"  
Height 774 mm. Width 547 mm. Depth 505 mm. Weight 4,6 kg.  
Steel Ø 16 × 1,6 mm tube. Upholstered seat. Back of laminated veneer 6 to 15 mm.  
Lab. no. 100610A

**Sampling:** The test material was sampled by the client and received at the Danish Technological Institute week 41, 2006.

**Method:** EN 13761:2002 Office furniture – Visitors' chair.  
The clauses: 4.1.1 – 4.1.2 – 4.1.3 – 4.1.4 – 5.1 – 5.1.2 – 5.1.3 – 5.1.4 – 5.2 – 5.2.1 – 5.2.2 – 5.3.  
Clause 5.4 was tested according to DS/ISO 7173 Strength - durability. The clauses 7.1 – 7.2 – 7.5 – 7.6 – 7.7 – 7.8 – 7.10 – 7.11 – 7.13. Test level 4, according to report no. 1006711-02-01, 2002-01-13.

**Period:** The test was carried out in the period week 41 to week 42, 2006.

**Result:** Chair model "CIRKUM" was subjected to the above test. According to the results stated in Appendix 1 the sample meets the requirements in EN 13761 and ISO 7173.

**Storage:** The test material will be destroyed after 1 month, unless otherwise agreed.

**Terms:** The testing is only valid for the tested specimen. The test report may only be extracted, if the laboratory has approved the extract.

---

19-05-2006, Danish Technological Institute, Wood and Textile, Taastrup  
Translated 12-04-2010

Test responsible

Co-reader

Report no. 358989A  
Appendix 1  
Page 1 of 1  
Initials laha/pfy/hbs

## Test of model: Visitors' chair CIRKUM Lab. no. 100610A

### EN 13761:2003 4: Measurements

Clause (Symbol)	According to EN 1335-1:2000	Description	Req.				Result
			- Allowed	Min.	Max.	+	√ = OK
						Allowed	
<b>Seat</b>	<b>Clause</b>						
4.1.1 (a)	6.1	Seat height	no	400	500	no	√
		Minimum adjustment area	yes	420	480	yes	
4.1.2 (b)	6.2	Seat depth	no	380	470	no	√
4.1.3 (d)	6.4	Seat depth	no	400	*	yes	√
4.1.4 (r)	6.16	Distance between arm rests e)	no	460	510	no	√

#### 5.1

##### Test Result:

Meets the requirements

#### 5.1.2

##### Test Result:

Not applicable

#### 5.1.3

##### Test Result:

Meets the requirements

#### 5.1.4

##### Test Result:

Meets the requirements

#### 5.2

##### Test Result:

Meets the requirements

##### 5.2.1 Swivelling Chairs

##### Test Result:

Not applicable

##### 5.2.2 Non-Swivelling Chairs

##### Test Result:

Meets the requirements

#### 5.3

##### Test Result:

Not applicable

Report no. 358989A  
Appendix 1  
Page 1 of 1  
Initials laha/pfy/hbs

**Test of model: Visitors' chair CIRKUM  
Lab. no. 100610A**

**Photo**

